SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

LTE Band 25/ 15MHz

Spe ¥
Ref Level 0,00 dém  Offset 12,30 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,30 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
JPRLY, SUS SN Y. WSS | || S, A i o
A, s A, e
P80 dbm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 971.15692 MHz -44.,60 dBm -31.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 958.06847 MHz -45.08 dém -32.08 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.62318 GHz -44.92 dBm -31.92 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.64375 GHz -45.11 dBm -32.11 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51362 GHz -43,67 dBm -30,67 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,45460 GHz -43,98 dBm -30,98 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94442 GHz -39.86 dBm -26.86 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.57992 GHz -39.86 dBm -26.86 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63430 GHz -39.87 dBm -26.87 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.62980 GHz -39.86 dBm -26.86 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54705 GHz -36.23 dBm -23.23 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.55505 GHz -36.28 dBm -23.28 dB&
—_— —_—
)i 2 )i [
L JL ) L JL J
D: 2022 1 56:54 17:58 !
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
-10 &) LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
40 dem - AN e »
T s
-50 dB
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 96146177 MHz -45.07 dBm -32.07 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.60471 GHz -45.14 dBm -32.14 dB
1.920 GHz 3.000 GHz 1.000 MHz 1,92090 GHz -41.75 dem -28.75 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.94142 GHz -39.87 dBm -26.87 dB
9.000 GHz 13,000 GHz 1.000 MHz 1266379 GHz -39.88 dBém -26.98 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55305 GHz -36.06 dém -23.06 d&
il
JL J
Date: 5 > 18:04:5¢

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG242018B

LTE Band 25/ 20MHz

7 ||| Spe ¥
Ref Level 0,00 dém  Offset 12,30 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,30 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
PN.Y, ST 40 dBm PN, ST
L, — — —— o
80 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 992.97101 MHz -45.14 dBm -32.14 dB 30,000 MHz 1,000 GHz 1.000 MHz 964.85507 MHz -45.18 dém -32.18 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.63073 GHz -45.14 dBm -32.14 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.58078 GHz -45.17 dBm -32,17 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51038 GHz -44,02 dBm -31.02 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.62123 GHz -43,83 dBm -30,83 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92242 GHz -39.85 dBm -26.85 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52242 GHz -39.59 dBm -26.59 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64979 GHz -39.82 dBm -26.82 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63680 GHz -39.77 dBm -26.77 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.55155 GHz -36.23 dBm -23.23 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.52056 GHz -36.13 dBm -23.13 dB
—_— —
)i 2 )i [
L JL ) L JL J
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
.Y, S5 P
-40 dBm = — —
L sl I
-a0 dB
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 956.61419 MHz -45.11 dBm -32.11 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.63325 GHz -44.93 dim -31.98 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,95412 GHz -43.87 dem -30.87 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91492 GHz -39.79 dim -26.79 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264579 GHz -39.89 dBém -26.89 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.39699 GHz -36.16 dém -23.16 d&
il
JL J
Date: 5 18:17

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FG242018B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0056
40 Normal Voltage 0.0072
30 Normal Voltage 0.0049
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0062
0 Normal Voltage 0.0016
PASS
-10 Normal Voltage 0.0056
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0000
20 Battery End Point 0.0059
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A25 - 34 of 34

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

LTE Band 26

Peak-to-Average Ratio

Mode

Mod.

LTE Band 26 / 15MHz

RB Size

QPSK

16QAM

64QAM

256QAM

Middle CH

Full RB
4.64

Full RB

Full RB

Limit: 13dB

Full RB Result

5.54

5.54

- PASS

LTE Band 26 / 15MHz / QPSK
Middle Channel / Full RB

LTE Band 26 / 15MHz / 16QAM

Spectrum a Spectrum 2
Ref Level 30.00 GBm  Offset 1120 & Ref Level 30.00 GBm  Offset 1120 &
= att 30de AQT 2ms ® RBW 20 MHz = att 30de AQT 2ms ® RBW 20 MHz
@153 view @153 view
< e
0 0 -
001 001
1E- 1E-
Y |
i |
E-04 ; E-04
|
1ED | 1ED {
(CF 836.5 MHz Mean Pwr + 20.00 dB (CF 836.5 MHz Mean Pyr + 20.00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 23.02 dBm 28 26 dbm 5.06 a8 2.41d8 4.03 dE 264 db 2.00 db Trace 1 [ 21.04 dBm 28 16 dBm 6.21a8 3.01d8 472 a8 5.54a8 5.94a8
—
L [ [ EEEEEEENC ] SRR e

Middle Channel / Full RB

L
30.00 dBm _ Offset 1120 db
= att 30de AQT 2ms ® RBW 20 MHz
@153 view
0
001
5§
1E- ~
!
i
E-04 -
t.
(CF 836.5 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 |
Trace 1 [ 21.07 dém 2824 dbm 6.26 a8 2.93 a8 4.75 dE .54 db .04 db
—
L [ BEERREE ]

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number

1 A26 -1 0f 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.24 1.23 3.02 3.05 4.83 4.90 9.83 9.79 | 14.42 | 14.18 - -

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM |256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.23 3.03 4.90 9.69 14.48 - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26 - 2 0f 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B w RBW 30 khz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att 30 dE BWT  £3.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.00 dBm Mi[1] 16.24 dBm
2 - .!L 836.96 t;\r\”“\l‘\; - . N 836 nlu;\r\”\‘u‘\;
Ao, B8 2000 ¢ %, " 0.0«
s Pl ekl i T A 1230200000 s s e A g, 1228000008 i
/ Q factor 675.4} Q factor 680.9)
o 0 de: -
Ty
10 d -10 di - X
/ \
P T sy -
A AT = e~
v TN
-a0d .
40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.9671 MHz 16.90 dbm ndB down 1.2392 WHz ML 1 6361867 MHz 16.24 dBm ndB down 1.228 MHz
TL 1 835.8762 MHz -9.43 dBm ndg 26,00 dB TL 1 835.6618 MHz -10.04 dBm ndg 26.00 dB
T2 i 837.1154 MHz . q factor 675.4 T2 i 8371088 MHz -9.61 dém q factor 680.9
L JU J - L JU J -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

2 im =
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.27 dBm mi1] 17.11 dem
2 1 _ 836 n-.luhnrw”s‘u‘\; - -!\ N 836 1'.7:'|\r\”\‘\|‘\;
P I e 26.00 ¢ AL e I 26.00 ¢
- B \ 3.021000000 MHZ] - - N\ 3.050900000 MHZ]
Q factor 276.7 Q factor 274.2
o { 0 de:
i -
10 di 2 10 di v
- - . e ot .
20 20 = _—s
-a0d -30 o
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 836.0504 MHZ 16.27 dém ndp down 3,021 MHz Ml i 636,452 MHz 17.11 dém ndp down 3.0509 MiHz
TL 1 835.0255 MHz -7.32 dBm nd8 26.00 d8 1 1 834.9715 MHz -9.18 dem nd8 26,00 d8
T2 i 838.0465 MHz -7.54 dém q factor 276.7 T2 i 838.0225 MHz -8.94 dém q factor 274.2
L Jj ] e [ e

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum 2 um 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.83 dBm mi1] 16.04 dBm
2 837.58900 MHz - " 835.24100 MHz
A e nd® 26.00 dB - LI 26.00 dB
o I A et AaVany RAWRES e e 1.825000000 MHz 10 Al M i A O +.895000000 MHz
f Q factar 173.6 | Q factar \ 170.6
o 0 de: -
B3 It
10 df -10 di ~
P ar 3 20 \
e T e - — ~
AATL NP g S TR
30 o
-40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 837.580 MHz 16.63 dém ndp down 4,625 MHz Ml i 635,241 MHz 16.04 dém ndp down 4,695 MHz
T1 1 834.062 MHz -9.46 dBm nds 26.00 d& T1 1 £34.072 MHz -9.59 dam nds 26.00 d8
T2 1 838.888 MHz -8.83 dBm q factor 173.6 T2 1 B3B.068 MHz -9.82 dBm q factor 170.6
L Il J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m i
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
o att 0GB SWT  12.6ps @ VBW  1MHz  Mode Auto FFT e att A0 BWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[CETEN] 18.04 dBm Mi[1] 17.86 dBm
M 3.9980 MHzZ 835.9410 MHz
20 20
__ndg¥, > 6.00 dB) ~ ndB . . 26.00 dp|
10 4 M T et 9.830000000 MHZ| 10 A s e e 9.790000000 MHZ|
] Q factor 85.9 ] Q factor 85.4]
o 0 de:
1
v
10 d T -10 di
" p
20 e S — i —— =
-a0d
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 20.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.938 MHz 18.04 dbm ndB down 9,63 MHz ML 1 535,841 MHz 17.86 dem ndB down 9,78 MHz
TL 1 831.585 MHz -8.21 dém ndg 26,00 dB T 1 B31.605 MHz -3.11 dBm ndg 26,00 dB
T2 i 841.415 MHz -7.85 dbm q factor as.3 T2 i 841,365 MHz -7.80 dém q factor 5.4
e L JU )| e

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

2 im =
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 15.95 dBm mi1] 17.27 dem
833.3530 MHz [ 0 MHZ,
2 w4 2
2 nds 6.00 dB =@ — nds 26.00 db|
o D ke R iy : L W Vol 14.416000000 MHz| 10 ey T A N, 14.176000000 MHZ|
[ Q factor \ 57.8 Q factor 50.9
o + 0ds T
] I T
¢ ¥
10 df ¥ =10 di
{ | 7
20 . \ — 0 J
T O Ly (VR PP o
Ly U
-20d =2 i
40 dBmv -40 dBm:
50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 30.0 MHz 6.5 MHZ 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 833.353 MHz 15.95 dém nd@ down 14416 MHz [ 1 £35.331 Mz 17.27 dem nd@ down 14,176 MHz
T 1 829,277 MHz -9,59 dBm nd8 26,00 d8 T 1 29,427 MHZ -9.17 dem nd8 26,00 d8
T2 1 843.683 MHz -10.91 dbm q factor 7.8 T2 1 £43.603 MHz -9.11 dém q factor 58.9
e L JU )| e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

m 5 m L
Ref Level 30.00 GBm  Offset 1120 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att 30 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.80 dBm Mi[1] 17.20 dBm
2 836.60490 MHz - B36.41610 MHz
1 ¥ 26.00 d8| o R 26.00 d8|
o [ P e A e 1.233600000 MHz o r N B E 3.027000000 MHZ]
Q factor 678.4} 7 Q factor 276.3)
o 0 de:
10 d -10 di
- ~
-20 dem—y
-30 o
-40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.8043 MHz 15.80 dBm ndB down 1.2336 WHz ML 1 536.2161 MHz 17.20 dem ndB down 3.027 WHz
TL 1 835.879 MHz -10.20 dém ndg 26,00 dB T 1 834,9775 MHz -3.77 dbm ndg 26,00 dB
T2 i 837.1126 MHz -10.10 dém q factor 678.4 T2 i 838.0045 MHz -8.68 dém q factor 276.3
L JU ] - L JU ] -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

2 im =
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.15 dBm ™[] 17.74 dem
838.02600 MHz 1 638.1580 MHz
2
2 nds 6.00 dB . 26.00 B}
_ ot P P [ e B 4.895000000 MHz Y T e 9.690000000 MHz
T Q factor "l 171.2] Q factor 1 86.5
\ \
a / ‘\ }
4 iz
{ ¥
10 df _ 15 i
/ \ \
= e N ~ e N
N e e AN
“a0d
40 dBmv
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 838.028 MHz 15.15 dbm ndp down 4,695 MHz Ml i 636.158 MHz 17.74 dém ndp down 9,69 MHz
TL 1 834,042 MHz -10,77 dBm nd8 26.00 d8 1 1 B31.6495 MHz -9,14 dBm nd8 26,00 d&
T2 i 838.938 MHz -10.72 dém q factor 1712 T2 i 841,335 MHz -8.22 dém q factor 86.5

Middle Channel / 15MHz / 64QAM

N/A

m 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz
fo ALt 30de 8WT 12.6 ps &« VBW 1MHz  Mode Auto FFT
SGL Count 1004100
(@ 17K Max
™mM1[1] 15.57 dBmy|
837.1590 MHz
2
2 _ Yy,  nds 26.00 dB
0d b il M M MBS 14.476000000 MHz
i Q factar | 57.9
o T
/
10 f s
20 ; A
- R e
A -
30
40 dBmv
-50
60 df
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 837.156 MHz 15.57 dém ndp down 14,476 biHz
T 1 829.277 MHz -10.93 dam nds 26.00 d8
T2 1 843.753 MHz -10.81 dBm q factor 57.8
L JU ] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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womanie. FCC RADIO TEST REPORT Report No. : FG2420188
Occupied Bandwidth
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.10 2.72 2.72 4.49 4.48 9.03 9.01 | 13.43 | 13.40 - -
Mode LTE Band 26 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH 1.09 - 2.73 - 4.50 - 8.99 - 13.40 - - -
Page Number 1 A26 - 6 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

L JU

m 2 m 2
Ref Level 30.00 cbm  Offset 1120 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 11.00 b & RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.98 dBm [EEEY 16.90 dBm
. . B36.25100 MHZ - B36.05240 MHZ
i3 ] gcc B 1.093706294 MHz 1.096503497 MHz
PNS SRRy
wd 1 10d
o - 0 da - v
/ / \
10 -10 7
et A 5 -20 dBm et = -
A e
a0 d
-40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.251 MHz 16.38 dém [ 1 £36.0524 MHz 16.30 dem
T 1 835.95175 MHz 9.74 dam oce Bw 1.093706294 MHz T 1 835.95458 MHZ 9.55 dBim oce Bw 1.095503497 MHz
T2 1 837.04545 MHz 10.48 dBm T2 1 B37.05105 MHz 9.66 dBm

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

il m il
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.39 dBm mi1] 17.49 dem
Sy | |- e
-~ o o 1 PR VeV !
10 df 10 o f
! \ | ‘\
\ /
] 7 c 0 da: E
\ 4
1 \
10 d i | 10 d //
e
i \ . - T A v -~
30, - - 20 v Y .
-a0d -30 o
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 836.7877 MHZ 16.39 dém Ml i 635,457 MHz 17.49 dom
T 1 835.14535 MHz 12.14 dam oce Bw 2715284715 MHz T 1 835.13337 MHZ 11,43 dam oce Bw 2.721278721 MHz
T2 1 837.86064 MHz 12.05 dBém T2 1 B37.85465 MHz 10.10 dBm

Middle Channel /

5MHz / 16QAM

tr

=)

5 i L 2
Ref Level RBW 100 kHz Ref Level 00 dBm  Offset 11.20 dB & RBW 100 kHz
lo att 19 s @ VBW 300 kHz  Mode Auta FFT o att a0 e BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.96 dBrm mi1] 16.27 dBm
=0 P 4 48553448 M1 = Mg 4 475524426 Wi
- N :c B 485514486 MHZ oo B 475524476 MHZ,
LT Ry DY P ey T P\rn A e
wd i 10d
4
o 0 d8:
7 \ i
\ ]
10 df ] =10 di T
B . / \
AV A = =
o (RS AL\,
Z0d
-40 dBm:
50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 838.538 MHz 16.96 dém [ 1 £36.98 MHz 16.27 dem
T 1 834.26224 MHz 12,20 dBm oce Bw 4,485514486 MHZ T 1 834.25225 MHZ 10,66 dam oce Bw 4,475524476 MHZ
T2 1 838.74775 MHz 11.08 dBm T2 1 B3B.72777 MHz 10.64 dBm
L ]l J L J -

FAX . 886-3-328-4978



SPORTON LAB.
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Report No. : FG242018B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum = i
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
o att 0GB SWT  12.6ps @ VBW  1MHz  Mode Auto FFT e att A0 BWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 37+ Max
mi1] 18.13 dBm Mi[1] 17.45 dBm
[ L6590 MHZ| [ 835.1410 MHz
20 20 ¢
P N FAOEE By, 9.030969031 MHZ| x oct Bt 9.010989011 MHz|
|?\/ e | OREE B A L N | T
10 df 10 o
{ / |
o 0 d8s f T
] 7 1
10 d - -10 di f L
L S A laY
;20 gem= — A == s —
-20 ¢ 30
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 837.655 MHz 18.13 dBm ML 1 535,141 MHz 17.45 dem
TL 1 831.9845 MHz 11.63 dBm Occ Bw 9.030969031 MHz T 1 831.9446 MHz 10.51 dBm Occ Bw 9.010989011 MHz
T2 i 841.0155 MHz 11.33 dém T2 i 840.8555 MHz 11.51 dém

=

ddle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum 2 im 2
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.77 dBrm mi1] 15.69 dBm
. 37.4290 MHZ - 834.2220 MHzZ
. L occaw 13.426573427 MHz B oce Bw ! 13.396603397 MHz
T v A Py L) g P S
0d 104 s y nr
f \
o 0 de: - -
f |
{ /
10 df -10 df v
20 - { -20 f
= . / |
- - = - - S Py -
. - ~ e
G0 d ELE =
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 837.428 MHz 17.77 dém [ 1 £34.222 Mz 15.69 dem
T 1 829.7867 MHz 10.69 d8m 0cc Bw 13.426573427 MHZ T 1 29,7567 MHZ 10,91 dem 0cc Bw 13.396603397 MHz
T2 1 843.2133 MHz 11.31 dbm T2 1 £43.1533 MHz 9.77 dbm
TEL : 886-3-327-3456 Page Number 1 A26 - 8 of 30
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SPORTON LAB.
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Report No. : FG242018B

LTE Band 26

Middle Channel / 1.4AMHz / 64QAM

Middle Channel / 3MHz / 64QAM

m 2 m 2
Ref Level 30.00 cbm  Offset 1120 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.81 dBm mi1] 17.83 dBm
. B36.51960 MHZ - 835.48100 MHZ
R I o 1.088111888 MHz R P O BY~ . T2 2.727272727 MHz
porenm ] o oo e | - AL
wd 10d
{ 1
o 0ds .
7
10 df ,’/ =10 di
g \ |
O
a0 d
-40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.5196 MHz 16.81 dém [ 1 B35.481 Mz 17.83 dem
T1 1 835.95455 MHz 8.60 dBm Occ Bw 1.088111888 MHz T1 1 B835.13936 MHZ 12,29 dam Occ Bw 2.727272727 MHz
T2 1 837.04266 MHz 9.98 dBm T2 1 B37.86663 MHz 11.95 dBm
L JU ] e L JU ] e

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

il m il
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 15.50 dBm mi1] 17.99 dém
. 535.18100 MHZ - B40.2360 MHzZ
occ B +.495504496 MHZ - o 8.991008991 MHZ]
N T R PR e aet Pl e
10 ¢ - - 10 o
o 0 d8:
] \
10 d / \ 104 if |
0 / \ / \
P e i e T N - " 3 e VA
“n d .
40 dBmv
-50 -50
-60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 835.181 MHz 15.50 dém [ 1 £40.236 Mz 17.99 dam
T 1 834.25225 MHz 11.16 dam oce Bw 4,495504496 MHZ T 1 8319545 MHZ 10,47 dam oce Bw 8.991008991 MHz
T2 1 838.74775 MHz 8.93 dBm T2 1 B840.9555 MHz 10.49 dBm
L JU ] L JU ] e

Middle Channel / 15MHz / 64QAM

trum & 2
Ref Level Offset 1. dB RBW 300 kHz
o At SWT 1264 @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100
(@ 17K Max
M1[1] 15.61 dBmy|
. B35.7510 MHz
Y oce Bw 13.396603397 MHz
g B P T L
wd ] s
{
o T
10 d -
20
o v
554l
40 dBmv
-50
60 df
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 835.751 MHz 15.61 dém
T 1 829.8167 MHz 10.29 dam oce Bw 13.395603397 MHZ
T2 1 843.2133 MHz 10.85 dBm
L JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.
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Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

=)

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS

. ; ; AkS Line _§PURIDUS_LINE_ABS, PAS!
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P /A 20 dBH-.‘P (ﬁ\ 5
10 dBm T \ 10 dBm ‘|
I [
0 dB | - 0 dem r
-10 dBm \ -10 dBm
SPURIOUS_LINE_ABS \ \f
20 dem 20 dim
W "
.30 dBm } 30 dem / L
-40 dem / N’ﬁ\.ﬂ 40 defmy \\
-50 dem W (|| -0 e 1y -
P .

B B e e '\|-J N I
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts SIE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 823,000 MHz 100,000 kHz 822,54046 MHz -50.16 dBm -37.16 dB 847.000 MHz 849.000 MHz 100.000 kHz 848,74525 MHz 21.86 dBm -8.14 dB

£23.000 MHz 824,000 MHz 20.000 kHz 823,99550 MHz -25.15 dém -12.19 dB 349,000 MH= 850.000 MHz 20.000 kHz 249,00050 MHz -22.15 dBm -9.15 d8

£824.000 MHz 826,000 MHz 100,000 kHz 824,24476 MHz 22.27 deém -7.73 dB 550000 MHz 860,000 MHz 100.000 kHz 850.43457 MHz -47.02 dBm -34.02 db

S
i J ) e i 1 )
Date: 6.MAY.2022 Date: G.MAY.2022 08:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
. . x ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dBm [ "’\\\ 10 m-a](. ‘\
a8 B
0 1 1 od \
' |
-10 dBm : -10 dpm
SPURIOUS_LINE_ABS j \
20 dem ‘ dBm M
30 da -30 dey
m ,/TJJ.‘./P"“"" m \"1T
-40 dBm 40 dBm A
/~ N
50 dBm s -50 dem
|
R
-60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,39600 MHz ~33.58 dem ~20.53 d& 000 MiE | B45 o0 Wiz 100,000 Kiz e v 14-40 om -15W|
£23.000 MHz 824,000 MHz 20.000 kHz 823,98751 MHz -31.66 dém -18.66 dB 549,000 MHz 850,000 MHz 20.000 kHz 243 06444 e 2222 dBm o228
£24.000 MHz 525000 MHz 100.000 kHz 824.25475 MHz 14.83 dBm -15.17 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -34.61 dBm -21.61 dB
T
) i )
Date Date: &.MAY.2022 09:
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG242018B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 6.MAY.2022

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P _.\ 20 dhine F\ s
10 dém {/ * 10 dem T \
0 ds ‘L 0 dém {
-10 dBm ) -10 dBm !
SPURIOUS_LINE_ABS \ ﬁ
20 dem » 20 dim
-30 dBm ] 1 30 dern— L\
40 derm V’ yf\ﬁw_\ 40 d ‘wﬁ I‘,LH‘
-50 dem ] it | [Pt K 3
B [ SN SV B ""L,,u/"'l b'\‘t\r} A
=6l cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,54645 Mhz -50.73 dem -37.73 d6 547000 MHZ 849,000 MHZ 100,000 kA2 84872527 MhZ 51,38 dbm 8.60 0B
523,000 MHz £24.000 MHz 20,000 kHz 923,99550 MHz -26.34 dBm -13.34 8 849,000 MHz 850.000 MHz 20,000 kHz £49,00050 MHz -23.32 dBm -10.32 dB
824.000 MHz £26.000 MHz 100.000 kHz 82426274 MHz 21.50 dBm -8.50 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,43457 MHz -48.61 dbm -35.61 db
S
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine s
10 dBm £ ™ 10 daj & ‘\
0 d | 1 0de ‘
f | |
-10 dem : ! -10 dpm
SPURIOUS_LINE_ABS ‘
-20 derm 2grdem L,WL
-30 dém LM; -30 dem ]
ped
o
-40 dBm: - Al 40 dem \‘I'
7 -
-50 dBm o = -0 dem
o0 darm ] — " S N "'-«..__\_‘___‘—_u_'_.
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |  Frequency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,97203 MHz -36.94 dém -23.94 d& 847.000 MHz §49.000 MHz 100.000 kHz §48.02997 MHz 13.26 dBm -16.74 dB
523.000 MH2 | B4.000 MHz 20.000 kiz £23,83467 MHz ~33.64 dbm -20.64 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,02348 MHz -25.37 dBm -12.37 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.71220 MHz 13.48 dém -16.52 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -36.73 dBm -23.73 dB
Y
i J1 "
pass Date: 6.MAY.2022 09
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum k=

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 11.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKABS PAES

s ; ; AlS Line _$PURIDUS_LINE_ABS PAB:
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P /,l\ 20 dBH-.‘P /}*\ 5
10 dem f f 10 dBm: ‘ Wl
o dd Ii 0 dBm j
-10 dBm - -10 dBm.
SPURIOUS_LINE_ABS \ /
20 dBm hm 20 dBm—
-30 dBm / \\ -30 dem— t
40 dem AKA 40 d ‘V‘I Ill\
. | -
T/’dl m ‘M\rr N
S S
-60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,53247 MHz -51.04 dém -38.04 de 847.000 MHz 849.000 MHz 100.000 kHz 848.76923 MHz 21.01 diém -8.99 d&

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -27.79 dBm -14.75 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -24.82 dBm -11.82 dB

824.000 MHz 826.000 MHz 100.000 kHz 82425674 MHz 21.67 dBm -8.33 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,43457 MHz -48.86 dbm -35.86 dB

S
Y
il A I [] o
Date: 6.MAY.2D22 D8:36:51 Date: G.MAY.2022 043

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dbm gt 10 der ke “‘\
o de / \, o derf \
-10 dem - \ -10 dpm -
SPURIOUS_LINE_ABS I‘ ‘
-20 dem \ 2gudBm L‘h
.30 dam i -30 dBm
o \ i
-40 dem — "*W -40 dém \I\ —
50 di / 50 dB ™
- m k- -
—am e - Nﬂ—-‘/ ““-._,,_
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -37.55 dém -24.55 d& 547.000 MHz 849.000 MAz 100.000 kHz 848,48951 MHz 12.10 dBm -16.90 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz 823,54186 MHz -34.16 dém -21.16 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,15135 MHz -26.90 dBm -13.90 dB
£24.000 MHz 525000 MHz 100.000 kHz 824.59441 MHz 13.42 dBm - 16.58 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -36.93 dBm -23.93 dB
Y
I 1 P
pass Date: 6.MAY.2022 09:
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LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm

=)

Offset 11.20 dB Mode Auto Sweep

s um

Ref Level 30.00 d&m Offset 11.20 d& Mode Auto Sweep

Date:

6.MAY.2022 0§

SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGHECLinEk PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P {_,a‘ 20 ghine £ S
10 dém \l 10 dBm [ \
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-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,99600 MHz -43.51 dBm -30.51 de 846.000 MHz 849.000 MHz 100.000 kHz 848,78871 MHz 22.17 dBm -7.83 dB
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -18.67 dBm -5.57 dB 949,000 MHz 850.000 MHz 30,000 kHz 240,00050 MHz -14.84 dBm -1.84 dB
824.000 MHz 827.000 MHz 100.000 kHz §24.25025 MHz 22.42 dBm -7.58 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -42.38 dbm -29.38 dB
S
T
il A il [] [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm [__ PR M\ T .
0 dB + . dem. \‘
|
-10 dem f -10 dm |
SPURIOUS_LINE_ABS Ir
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™
.30 dem A_)«LM‘ ,/ -30 dBm [T
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50 dam o — 50 dBm
—oe e
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,81219 MHz -31.01 dém -18.01 d& 846.000 MHz §49.000 MHz 100.000 kHz 847.06154 MHz 10.98 dBm -19.02 d&
523.000 MH2 | 694,000 MHz 30.000 kHz 823,57552 MHz -27.00 dBm -14.00 d& 849.000 MHz 850,000 MHz 30,000 kHz 849,02647 MHz -24.12 dBm -11.12 dB
824.000 MHz B27.000 MHz 100.000 kHz 824.97253 MHz 10.67 dém -19.13 dé 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -24.71 dBm -11.71 dB
Y
I J1 "
Date Date: 6.MAY.2022 09
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3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum k=

Ref Level 30.00 dBm  Offset 11.20 dB
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s um

Ref Level 30,00 dém  Offset 11.20 db
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Mode Auto Sweep

Date: 6.MAY.2022 08
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Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -44.73 dém -31.73 d& 846.000 MHz 849.000 MHz 100.000 kHz 848,72278 MHz 20.83 dBm -9.17 d&

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -18.59 dBm -5.59 d& 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -18.74 dBm -5.74 dB

824.000 MHz 827.000 MHz 100.000 kHz 824.22627 MHz 21.36 dBm -8.54 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -44.14 dbm -31.14 dB
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Spectru u%,:' Spectrum
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__Rangelow | Rangeup | REBW | Freguency | _Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,79620 MAz -33.51 dem -20.51 dB 846.000 MHZ 849,000 MHZ 100 000 kHz 849625335 MHZ 5,50 cbm 0.4 08
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,53550 MHz -27.06 dém -14.06 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -25.45 dBm -12.45 dB
£24.000 MHz 527.000 MHz 100.000 kHz 826.13237 MHz 2.57 dem -20.43 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -27.61 dBm -14.61 db
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I 1 P
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LTE Band 26 / 3MHz / 64QAM
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,98002 Mhz -45.11 dem -32.11 06 846.000 MHZ 849,000 MHZ 100,000 kHz 89874376 MHz 21,41 dbrm ~8.50 dB
£23.000 MHz 824,000 MHz 30.000 kkz 82397752 MHz -21.33 dém -8.33d8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -19.09 dBm -6.00 d8
824.000 MHz 827.000 MHz 100.000 kHz 624.23526 MHz 21.60 dem -6.40 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -44.75 dbm -31.75 dB
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,94006 Mhz 34,39 dem -21.30 06 846.000 MHZ 849,000 MHZ 100,000 kHz 89650200 MHz 523 dom 2077 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -27.45 dBm “l4.49 8 949.000 MHz 850,000 MHz 30.000 kHz 849,02148 MHz -27.32 dBm -14.32 de
824.000 MHz 827.000 MHz 100.000 kHz 624.53497 MHz 2.69 dem =20.31 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -28.59 dbm -15.59 dB
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LTE Band 26 / 5MHz / QPSK
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815.000 MHz 923,000 MHz 100,000 kHz 822,22877 MHz -44.02 dBm -31.02 de '844.000 MHz 849.000 MHz 100.000 kHz 848.,68282 MHz 22.17 dBm -7.83 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.99850 MHz -20.67 dBm -7.67 dB 49,000 MHz 850,000 MHz 50,000 kHz 840,03247 MHz -21.60 dBm -8.60 dB
824.000 MHz 929,000 MHz 100.000 kHz 824,34216 MHz 22.23 dBm -7.77 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.84416 MHz -43.80 dBm -30.80 dB
S
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,74026 MRz -32.40 dem ~19.49 de 544000 MHZ 849,000 MHZ 100,000 kA2 847 07652 Mz 5,35 dom 1.6 08
523.000 MH2 | 694,000 MHz £0.000 kHz £823,59750 MHz -28.09 dbm -15.09 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00549 MHz -27.04 cBm -14.04 dB
824.000 MHz £29.000 MHz 100.000 kHz 824.54196 MHz £.01 dBm -21.05 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -27.62 dbm -14.62 dB
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LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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15.000 MHz 823,000 MHz 100.000 kHz 822,18881 MHz -45.19 dBm -32.19 dé 544.000 MHz 849.000 MHz 100.000 kHz 848.64785 MHz 21.29 dém -8.71 dB

823.000 MHz 524.000 MHz 50.000 kHz 823.99950 MHz -22.12 dBm -9.12 dB 349,000 MH= 850.000 MHz '50.000 kHz 240,00050 MHz -22.90 dBm -3.90 dp

824.000 MHz 529,000 MHz 100.000 kHz 824.34216 MHz 21.59 dBm -6.41 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.80420 MHz -45.51 dbm -32.51 dB
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Datas B.MAY.2022 Date: 6.MARY.2022 10:04:54
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Date:

Spectru u%;‘ Spectrum
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__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz -35.84 dem -22.84 dB 844.000 MHZ 849,000 MHZ 100 000 kHz 844 O7652 MHZ 717 dom ~25.65 08
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,56653 MHz -30.28 dém -17.28 d& 849,000 MHz 850,000 MHz 50,000 kHz 849,03047 MHz -29.10 dBm -16.10 dB
£24.000 MHz 529.000 MHz 100.000 kHz B825.67083 MHz 7.52 dem -22.42 dB 850.000 MHz 860.000 MHz 100.000 kHz 85003457 MHz -31.30 dBm -18.30 db
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i 1 P
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SPORTON LAB.
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LTE Band 26 / 5MHz / 64QAM
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815.000 MHz 923,000 MHz 100,000 kHz 822,19680 MHz -45,.52 dBm -32.59 de '844.000 MHz 849.000 MHz 100.000 kHz 848.,62288 MHz 20.72 dBm -9.28 d&

823.000 MHz 524.000 MHz 50.000 kHz 823.99950 MHz -22.54 dBm -9.54 dB 49,000 MHz 850.000 MHz 50,000 kHz 240,00050 MHz -21.30 dBm -8.30 dB

824.000 MHz 929,000 MHz 100.000 kHz 824.31219 MHz 21.20 dBm -8.80 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.83417 MHz -46.07 dBm -33.07 dB
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Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,38002 MHz ~35.88 dem ~22.6% d& 4000 MiE | B45 o0 Wiz 100,000 Kiz e 705 com _szl
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,59550 MHz -30.33 dém -17.39 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -28.68 dBm -15.68 dB
£24.000 MHz 529.000 MHz 100.000 kHz B825.41508 MHz 7.52 dem -22.42 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -31.72 dbm -18.72 db
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i 1 P
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815.000 MHz 923,000 MHz 100,000 kHz 9820,23077 MHz -44.85 dBm -31.85 d& '839.000 MHz 849.000 MHz 100.000 kHz 848,41558 MHz 21.89 dBm -8.11 dB
823.000 MHz 824,000 MHz 100.000 kHz 823.98452 MHz -31.62 dBm -18.62 dB 949,000 MHz 850,000 MHz 100,000 kHz 549,00050 MHz -97.91 dBm -14.91 dB
824.000 MHz 834.000 MHz 100.000 kHz 82461430 MHz 22.55 dBm -7.45 dB 850.000 MHz 860.000 MHz 100.000 kHz 852,80220 MHz -46.92 dbm -33.92 dB
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815.000 MHz 923,000 MHz 100,000 kHz 822.50849 MHz -3E.46 dBém -22.46 de 839.000 MHz 549,000 MHz 100.000 kHz 846,39760 MHz 5.30 dBm -24.70 dB

823.000 MHz 824,000 MHz 100.000 kHz 823.99850 MHz -31.44 dBm -18.44 dB 543,000 MHz 850.000 MHz 100.000 kHz 849,10739 MHz -26.68 dBm -13.68 dB

824.000 MHz 834,000 MHz 100.000 kHz 82468432 MHz 5.66 dBm -24.34 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -30.02 dBm -17.02 db
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LTE Band 26 / 10MHz / 16QAM
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